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FORTREND TAIWAN SCIENTIFIC CORP.
No0.20, 4th Rd., Linkou District, New Taipei City 244, Taiwan

The following merchandise was submitted and identified by the vendor as :
Product Description : Liquid Diamond
Manufacturer/\Vendor :  FORTREND TAIWAN SCIENTIFIC CORP.

We have tested the submitted sample(s) as requested and the following results were obtained :
Test Required : (According to client’s test specification, please see following sheets in detail.)
Stain Resistance

Test Result :
-PLEASE SEE ATTACHED SHEETS-
Date of Receive : JANUARY 22, 2014
Date of Testing : JANUARY 22, 2014 ~ FEBRUARY 05, 2014
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Signed for and on behalf of
SGS Taiwan Ltd.
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Stain Resistance
Lab Environmental Conditions :
Ambient temperature : 23+2°C
Relative humidity : 50+5%RH
Test Condition :
Test Procedure : Drop 5~10 cc distilled water on the sample surface.
Wait for 45 seconds and wipe it off with a clean piece of
cloth.
Staining agent : Pen (Provided by the client)

sk Examine the sample at 10, 30, 40, 45 seconds.

Test Result :
Test Result(s)
Test Item(s
(5) 10 seconds 30 seconds 40 seconds 45 seconds
. . Please see the test|Please see the test|Please see the test|Please see the test
Stain Resistance
photo. photo. photo. photo.
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Test Photo :

Test Sample Test Sample (Pan)

Test Sample (Stain Resistance) Test Sample (Drop 5~10 cc distilled water )
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After Test Sample (10 seconds) After Test Sample (30 seconds)

After Test Sample (40 seconds) After Test Sample (45 seconds)
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